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Tempetsture

TECHNOMET SERVICES
STRESS RELIEVING CYCLE RECORD
TSC NO 18362

Customer Name.
Customer Delivery Challen No

Technomet Delivery Challen No 8654

AUTHORISED CYCLE ACTUAL CYCLE
HEATING RATE 20CTOBOC @55C TO 75 ¢
SOAKING HOURS 600 C FOR 3 5 HOURS
COOLING RATE FURNACE COOLING
700 700
600 4« S 600
N A
L) y 7
500 y 500
=) \k.‘
400 - 400
300 ' 300
2004 200
100 100
G L) L il LI T FTI7 = FET L] UL e L O 17 i I 0
= a8 15 = = 8 = = E = = = = = s = = 8
&S 8 8 8 &8 8 8 8 8 8 &8 8 8 8 8 g§ a s
8 & & £ B ¥ 8 R 8 5 8 8 % 2 8 £ § @
8 8 B 8 B 8 8 B B 8 8 58 8 8 8 a8 3
5§ & § & E S 5 5 § 8§ 58 R § § B 8§ B
& 8 2 'E & % 5 5 z o5 ¥ % & B = = 2 -
KR R & 8 R R " B B & £ % 8 B 8 8 2

Date & Time

s Channe! 1
== Channe| 2
= Channel 3

UNITED INDUSTRIES

Date 27/1/2023
Date 28/1/2023

Item Description

01] RAW CASING TOP/BOTTOM.-
B3 5421 --01SET

DRG NO-F2E01265970A

02] RAW CASING-B2SV-09 -02SET
DRG NO-F2E01058248A

03] CONTAINER- HOLDER- 01NO

DRG NO-BP1-1650-20-A1




TSC 18362

Date Time Channel 1 Channel 2 Channel3 Date Time Channel 1 Channel 2 Channel 3
27-01-2023 16:00:15 PM 195 201 208 28-01-2023 6:30:08 AM 379 383 386
16:30:35 PM 230 236 242 7:00:43 AM 358 361 364
17:00:54 PM 265 271 27 7:30:18 AM 339 342 345
17:30:15 PM 300 305 310 8:00:53 AM 321 324 327
18:00:33 PM 335 340 345 8:30:28 AM 303 306 309
18:30:56 PM 369 375 380 9:00:02 AM 286 289 293
19:00:19 PM 400 405 410
15:30:44 PM 430 435 440
20:00:59 PM 459 464 469
20:30:24 PM 487 492 497
21:00:58 PM 516 520 525 :
21:30:33 PM 544 548 553 RS 4
22:00:08 PM 573 576 581 %’
22:30:43 PM 601 604 609
22:40:18 PM 605 603 600
22:50:53 PM 607 605 603
23:00:27 PM 609 607 605
23:10:02 PM 600 609 607
23:20:37 PM 603 600 609
23:30:12 PM 605 603 600
23:40:47 PM 607 605 602
23:50:12 PM 609 607 603
28-01-2023 12:00:36 AM 600 603 605
12:10:51 AM 603 600 607
12:20:10 AM 605 603 600
12:30:31 AM 600 605 602
12:40:50 AM 602 604 606
12:50:10 AM 604 606 602
1:00:29 AM 606 604 600
1:10:47 AM 600 606 604
1:20:12 AM 603 600 606
1:30:30 AM 605 603 600
1:40:53 AM 600 605 608
1:50:19 AM 606 609 600
2:00:54 AM 598 601 604
2:30:29 AM 575 578 582
3:00:04 AM 550 554 558
3:30:39 AM 525 528 531
4:00:14 AM 499 503 506
4:30:49 AM 475 478 482
5:00:24 AM 450 453 456
5:30:58 AM 426 429 432
6:00:33 AM 402 405 407



GSTIN : 29AAEFH6692P12G

HI-TECH BLASTERS & METALLIZERS

No. 480D, 1st Cross, 4th Phase, 3rd Stage, Peenya Industrial Estate, Bangalore - 560 058.
Belore it stats Ph. : 080-28367560 Mobile : 9880588496, 9880925650, 9880588495, 9844038942
E-mail hitech_blasters@rediffmail.com Web - www.metallizers.in

SIN0.170 CERTIFICATE DATE: 30.01.2023

TO WHOMSOEVER IT MAY CONCERN

This is to certify that the following materials have been GRIT BLASTED by
Us per undermentioned standards:

Grit Blasting

1. SWEDISH Sa 2 % (SVENSK STANDARDS 05 5900 1967)
2. ISO: 8501-1

3. ASTN 2200 D

4. 1S: 1477 (PART 1)

5. SSPC —SP 10 (Chapter-2 Volume-2)

The materials were supplied by
M/s. UNITED INDUSTRIES.
Binnamangala, Kasaba Hobali,
Arasinakunte, Nelamangala,
Bangalore — 562 123

Vide their DC, No: 455 Date: 28-01-2023 and consisted of

SI. | DESCRIPTION PARTICULARS QUANTITY
No .l

1 Housing Lower & Upper Part-B3SH21- | Drg No:  F2E01265970A 1 SET

2 | Housing-B2SV 09 Drg No:  F2E01058248A 2 SET

3 Container Holder Drg No: BP1-1650-20-Al . 1 NO




-

# 275, 5th Cross, Bth Main, 2nd Block, HMT Layotst,
Vidyaranyapura, Bangalore - 560087,
E-mail Id : bitasrk@amail.cam

BANGALORE INSPECTION & TESTING AGENCY

Fone : 080-23542604
Hlobde | 94482 72654

B

Report No. 8453

ULTRASONIC INSPECTION REPORT

Date: 32°03 g&;{g ,

25 par ...
u

| Nﬁ%ﬁ%’m/
CLIENT Binnamangalg, Kasaba Hobik,

Arasmakur;te, Neiamangaiassz 323
BANGALORE

A

A S L] B ot

Client M }3 Ut d_&gp j}\juxé-mti_ predpenonala. @i
Project . L
inspection SiteDate | Llld 2o 03 84,
, 1. KrsuiKramer USM 35S - S.No. 2231a L Block W Lo
Equipment | 2 Modsonic Einstein i DGS - $.Me. E1100-0507 Reference
Used 3. Modsonic Eliostein ! TFT - S.No. £180- 0504 Senaiiviy P
4 EEC DigistanDS-322 -  8.No. DSC155CH Sl H-0 ]5 ety
. Scanning Level
Pobe | 4 i, LM Hee Neeemad  Prebse "9 +68
- Screen Range O~ [ o,
; Surface Heat
Coupfant Used Meﬁ” owerease | condiion | @mes¥n | Treatment m—
8l.No. - Description iy, Observation & Remarks |
1 Ms prafd, o '
¥ ngqxs_mcx ;‘.soawﬁ'\ fo
ul~o3yHé-16 : Py
g . . t he. : s A
9§ BErm ¥ 230 R e op M g@‘”""‘dg Cmf o
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16 00y Mik e
§ | Seke ¥ 20X,
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 inspection cartied cut in the presence of....... @ Pmtéfq" '

Standards |

For Bangatore Inspectipn Testing Agency




MASCOT LABORATORY sr.awcss o 0487
. .“' 93, 3ré Phase, Tin Main. Peenya Industrial & Barnga - 560 058, A
B D OBO-28393478, Telelzy : O8O Y3IIG, We WG wv;{‘;&bumwr} mxw‘
: oL . E-mail | mascotlaboratoryigmal - S .
R e “AUnit of Mfs. Essent & Coo © - o _
| BIASCOT T peeredited By MABL o 00 [CodmmNen |
R " Agproved by Mmmz) of Defenct {IGGA) BEML, Bangalore for Chemical/bMechanisal, Metaliography and NDT. Mﬁﬁ. o

TEST REPORT -

S T.CNo.MLSR0I6-2017/603 . . Date:21.042016

-

. Custorger N_ame.:& Address . M/s UNITED I-NDUSTR_IESL .

co - Bintamangala, Kasba Hobli, sﬁ\msmakuntc,'
S T Nelamam_.,aia Ba:walere -562 123

.'_'{,usromcr Reterenu. e DCNo. 068, Dt 19. 04 ?(}16

. Date chLcmpt L 20082006 0

. Dateaf(‘ampkhon ochbt Yao042006 0 0

CFest Conduued o Charpv lmpﬁct Test -

[ Test Ternperatute o Temperasure @-20°C

-'TeszMethod L IsTess, RA - 2009

: Desz,nptmn of the mmpte . 25mm Thick; MSPIatc No. UI 0376»16‘ —
. . . Size 25x I’>500~<240{}n1m - o

TEST RESLLT‘S

‘LAB?\@ TR Ml‘% ----- 0311

E\otch L e T Newh | Py ] o hea
: Specimen Size | _ 17 Impaet - 1 - hed
; o ST Depth S Covalwe | |
0LV 10.05x10.00x5497 | 20bmm f C 520 1 27.0Min
020V UE1003x 10055500 | 20imm | 42 | 27.0Min
03 v __.__1&05_-;'(.'_;'0.05 x5494:0 20lmm | 62 0] 270Min

sk N"@. |

 Notes:- '_I-he Tested Sample conforms to § 353 J2 grade of En-10025-2-2004.

'{' s‘rcd y. . Checkedby: - Pagelof!

P

eram} w & :"213{&: m i

MNote: - . R N : '_ C e f M

1. Srmolisi aot deue by o5, Resuits releted oni io the sampies sxbmitind: : T e iﬁégﬂ OPﬁ- adﬂﬂf QU&N ﬁ
2. Yhis ceriificate 3bait not be reprodiced in part e foli anid canaot be iiged as eﬂdm X1 n\' nwr wiﬂmn prior ?ermisaien in wmha;. :

3. 'tatal Liabidity sf the Laberztory is Limiced to the Tuveiced Amonnt,

R 'Ecmpée will by presmaé for E mximw ol k) hys from ahe date of tesi certificste, Afped wm s mplam wm he emmmd regar&l,ag test, muﬂs.



©MLS/QCFI03

L No.93, 3t Phzse, i
B (O} (050283093476,

madl Ay
A (mii 05 ‘rifs‘ F&ﬁeﬁ & Co

fud

Y-S u'p\'ux £

. Customer Name & Address

. Date of Rece;g‘ .
. Date of (,ompfenon of Test’
. Fest Conducted

Instrument Used

. Test Temperature
. Test Method

. Description of the sample

' 'LAB No.

Data‘

_Resui.t:-

. Customer Reference

' NMGG’T secredited by NABL . .
 WOEEE PTGERES : . - R
W o Ap‘pa'm‘z:d by Minisiry of Defonce {mqm ABML. Bangslore for Chemiéal/Mirchariical, Metstlography and NDT,
_ TESTREPORT
© 7/C./No. MLS/2016-2017/0251 ' Date: 69.04.3016

: M/s. UNITEDR INDUSTRIES

Binnamangala. Kasaba Hobli, Arasinakunte,
Nelamangala, Bangalore ~ 562 123,

: No..031, Dated; 06.04.2016
© (06.04.2016
: 06.04.2016

: Tensile Test
D UTM - 20

: Room Temperature % 282°C

: 18: 1608 - 2003

- 25mm Thick. M.S. Plate, No UE—OS'ZG 16 '
g .-Size 25X "400x l?wOOmm

TI:ST RESLLTS
‘VIL‘: 6180
Dia" ;1253mm- =
o Area U 126.320mm?
- Gauge Length - | 63.00mm:
CFinalLengtk . 00 . 8048 mm
. Ultimate Tensile Load - - . 6833 KN
YieldLoad. .~ = 50.93kN. R
T .. Obrained values Specified values -
" Ultimate Tensile Strength - 540889 N/'mm?® . 470-630

Yield Strength

" % Elongation

403.153 N/mm? 3450 Min
27.746 R

The mechanibal properties of the tested sample confbrms 1 S 355 32'grade of En-10025 22004,

W

Tested by:

\

Checked by Page 1 of §

| Q;'LL”

Signatory
Vinavak R Kulkarni

Nots:

£ Sempling wat dae by s, Retnls reinted only to the surphes snbuoritted, |

MALCE daal aéﬂ ~Iperanen/ Qua“ ,9

E Thismﬂﬁem;hﬂm:wulmnencediapartnrfnlhusmﬂuwnwmmmnmﬁe!wﬁnwtpmrmummwm
3 Toisl Liabifity of the Laboratezy & Limited 40 the Iavoiced Amount.
4. Sample will be preserved lor x opzimnm of 30 days from the date of test cevtificats, Afer which so templsior will be entertained wrﬁumm



N3, 3rd Phase, 7it

;- Bangalomns - "W_'r{} (} 8.

s MASCOT LABORA‘I'ORY SERVICES mm

w0y 080- 28399475, T

: mmmse

. : o _ %ﬁmtuf‘kﬂ& Em‘
%AS’&G’E" S o © Aceredited by NABL
App _‘b’y'-‘"',ofbefm;DGQA;ﬂsMLh igalare o1 Ch

'\&"V‘i& "‘“aSCﬂﬂﬁbﬁ"&i‘C‘ Y. Lb"j .

'2' C. N(} MLS“ZOI:S 2017f )"5’%

D 09.042016

! 1.';Cusmmer ’\zame & Address : M/s. UNITED INDUSTRIES.
S S o - Binnamangala, Kasba Hobl; Arasinakunte,
' ;_Nelamangai& Bar:oalorf. - 562 123 )

" 2. Custorner Re Icrfmce .1 DONo:031: Daied: 06.04.2016

C3 DateofReceipt -1 06.04.2016 '

_ '_-'1,:..Da£: {arCompieuon ei Test B : 06.04, '?Oib _ :

.S:.lest Conducted L Chem:cal Tesi : S

) ":6___'1551 Method' © T IS 881 !998f0ptit,ai Emlsqmn Spectmmaier German _ .'
;

I Dcﬂmptmn (}f lhe Samplt, . 25mm Thick, M:S. Plate;, No: Ul 376 16
ST o .Sme Zax?«‘ri}ﬁxi‘bﬂt}mm '

Specification of § 333 12 Gr, -

IESIRESULTS
LABNo. MLS'-'mse
: Fieméms o Resuu Ohtamed
' L Ay
- ;(ARBON 0188
CMANGANESE . 1361
T SILICON S pass
©SULPHUR - o021
PHOSPHORUS . 0018

COPPER o 0397

%)
028 Max
- 166Max

0.55 Max
0.025 Max

' 0.023Max -
L 0.35Max

Th{: Chcmical Camposmon of Lhe iested Sdmpk’r confcxrms to S 333 J2 g,mde of En—l{}{)’? 3-2 2{)04

(Cusmmm— 5 Spe(:if'mdlmn}

" Checked by:

”‘*".ciz‘\ R i v{{kﬁimi

Note : )
L Sampiing zot anz by as. Eauhg rebated iy 1o the nmpm mbmﬂzd.

¢r-Operation fQuz.“ty _' h

2, Thlsceruﬁuumllmbemmﬂmﬂmpmtnrﬁuawumlhnm“&mhamndhwwm:yﬁm' Wuwﬁﬂa‘p .

. & Totat Linbility of the Laborxtory ix Limited tv the Invoiced Amonnt

4 Smpk. will bi ;ummed far 2 mazimum of 30 ﬂ!}! from the daie od' bask terﬁﬂute After w!m:k Ao

pleiat wilite & pardiog st ot -



[ Phone : (BO-23642654 h

BANGALORE INSPECTION & TESTING AGENGY  vom:susmes |
# 275, 511'_1 Cross, 9th Main, 2nd Block, HMT Layout, B Report No. 1 8 5 0

Vidyaranyapura, Bangalore - 560 097.
E~mail id : bitasrk@gmail.com : :
@g Date : 4}@_]9@!7

ULTRASONIC INSPECTION REPORT

Client Ur):'fiw{ IQMW}"&A , ﬁjdlawq{aﬁm.

Project @[&f@ NG

Inspection Site/Date| 4[| 2019

Equipment é Egm?ﬂg%ﬂ,%:mm 5%«:% %ﬂ‘i{{f:ﬂ g!;g:fa . iw R e
T L e e

@9.4:, 2 2, N&f&qﬁ Osde. . Scanning Leve! +6dB

Probe
Used C}S 24, R 2, Nmm"‘j Eyobe. ScreenRange | o loprom
Couptant Used | WaheF/ Oit/Graase | gurtace o 4 ) f T ment _—
SLNo Description Qty. Observation & Remarks
M.8. Pude . plafe  Caoned
D 22 X 2500 X b 306 reey D\ND |
VT~ \iq-}9 ‘ |and Do LigmiLicagt
D | 22 22500 x 6300w 6IND .
oL ~ 12019 " |odi ertons § Sy
:‘9 H 8 % 2Co0 XK bivoomo oNg, | .
. or_g_,ogg__”, 0 ¥ Mww QLMo
49 Lox 22D X Fooormms 02 ro
UL - 0q3fa 2 2. = | otewed.
Qj 36 X2000X 630D
OF - 126 ~19 eino.
b) | ok x 2.€00 X m?wmm 6106, Accepted.
O, - 09— o rref '
UG — ot —4 ?/.’b-f- 2 {
o —pax_gb At DS reg
Inspection carried out in the presence of...... I¥4x... ﬁllfhi}m st/b«m C DMMIQD'
as per ... A LS S 3£ LEEER, . Standards

: For § %%nﬂ Agency
~ | s [ ) ASNT LEVEL 1- MT, PT, UT & VT
CLIENT o ‘*} BANGALORE INSPECTION &

/ 7 TESTING AGENCY, BANGALORE - 97
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FAEr saIL
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STEEL AUTHORITY OF INDIA LIMITED
ROURKELA STEEL PLANY

ROURKELA - 769011 (ODISHA)

RESEARCH AND CONTROL LABORATORY

1S 2062 Page 10of 2

i

Test Cerlificate For : HOT ROLLED MEDIUM AND HIGH TENSILE STRUCTURAL STEEL

Test Certificate No.: 373789

{Dated: 01.07.2019

[Product: PM Plate

To : WHM BANGALORE CENTRAL MARKETING ORGANISATION RAMAMURTHY NAGAR MAIN ROAD Bangalore Rurat 560016

El is rerified that tha materials daseribed befow fully conform
bontained in BIS Certification marks License No CMA 0000053223 are as indicaled against sach ordar. T
DETAILS OF SPECIFICATION REQUIREMENTS )

s to 1S 2062 - 2011. The chemical composition and Mechanical properties of the product as tested in accordance with the schema of Testing and Inspection

ha material suppliad conforms to standard Rolling and welght tolerances, (PLEASE REFER TO IS 2082 - 2011 FOR }

Ladle Analysis
Cast No C% Mn% P% 5% S5i% A% CE
1901668 0800 12700 00220 - D017 02510 00260  0.3084 '
1004565 01050 14300 00250 00100 03420 00330 04385
1609010 0.170¢  1.3400 00260 00210 02000 00220 0.4000
1200021 04800 13000 00270 00140 02870 00200  0.4040
1909431 04800 43100 00230 0.0770 02550 00200 03880
8l, MP /SO No. Cast Size{mm) No of Grade | Moda Of Killing BATCH NUMBERS
No. (TxWil} Piece{s} v

b1 1apoare7os 1909431 37x2000x12000 1 IS 2062 E350 BR/ ALSHC/ TRIM SCL0583181
VT - oq?;[g, £ 2.4p  1an3ETn 1901668 £0x2250x7000 1 15 2062 E350 BRJALSIK/UNTRIM  SCCO501571 _ ’M
3 14ACORTETIS 1MMA010 50x2500x12500 1 1S 2062 E350 BR/ALSIK/ UNTRIM  SCCO5798B11 M
4 1400378715 1901021 50x2500x10000 1 IS 2062 E350 BR/ ALSIK / TRIM SCC0574261 . 'i'&"““ ',,.'v-'""' .\
5 1400378724 19)4865 20%2500x12000 1 1S 2062 E350 B8R/ ALSIK | UNTRIM sccosg_zﬂ'iff" ; Il aos*
Total Pleces: 5 Total Weight(Tons) : 39143 | SR DU il
Mechanical Properties - et
CastNo. ¥5 UTs El Bend CVN[1) CVHN (2) CVN{3) CWVN at . a‘t{&f"w
Test RT .
N (Avel '

{MPA) (MPA} {%) )] £1] )] {4}
ioosa3t 371 stz 29 OK 60 6 56 61 B

382 509 29 oX

; 2S00 X b3vo~mm
220X Jooo™m '
Fspatch Advice Mo,; 812007821 Dated; 29.06.2019 Wagon No: BOST/SEC/21141077393 AGM , RE&C Lab
Rourksia Steel Plant

.




-1 # 275, 5th Cross, 8th Main, 2nd Blaock, HMT Layos,
Vidyaranyapura, Bangalore - 560 097.
E-mait id : bitasrk@gmait.com

BANGALORE INSPECTION & TESTING AGENCY

phone : 080-2364260%

B

Report No. 2001

Date : ol\_] o9 ,9@11

ULTRASONIC INSPECTION REPORT

Client f)f};-h?é I oy, :BE E E

OL —122./482 =19
2| 22X 2000% fCoDIom

UL — 16~ |q.
0T — 23/4 22 -9
UF — Ng—19

3| Sox o X qloo »*

VT = 12% (482 ~19
4) E2 x 2800 X fooo 0m
UL 12)—19

PrOjact M __g ) P W .
Inspection Site/Date e?lrl o9 ! 201 9)
2 GE. Usmae I3 No, 1’1’32333:; Block W
Equipment | 3. odmlg ¥a Vinic Dofta - 8.No. BO201-4011 Reference 2 W :
Used S Mogsonie Rmn “ENe Slagessr, Sensitivity
7. _EEC _Diglscan DS 322 - 8.No. DSC - 158 &: Lovel gglhm
Probe ci:Q,LH L) Y2, No*mﬂf;f Ercte. Scanning Level +6dB
-Used Nox o Bf.g}-e .
¢ 24 CZM H2, ScreenRange | 4 _ [opror
Couplant Used| W7 / 01t / Grease gg:?it'r:t?on I‘Qpll ed . '}!'{rg:ttment .
SI.No Description Qty. Observetion & Remarks
D m.0 @ p{ai«_e Sean el
Qox 2560 X [oFS0MHM

and ho Lignifidor

nd{cptrons 3 Aot

02 Nef

Olao. X

wn  bate walA
orelog
oinp | efew GBW
dinNpe

as pef .....ALT0.... . CHL.. L&'I(EL‘» =5

=

Inspection carried out in the presence of........ MAY...... A s ‘-‘Q@H’ "’UJ heta (O ':‘”‘e’j v-q M )

For Bangalore Inspection & Testing Agency
M. Prakash
ASNT LEVTL 1 - MT, PTUTEVT
BANGALORE INSRECTION &
TESTING AGENCY, BANGALORE - 57




Ue|d [231S EjoYINOY
e YN WOV LEEPTEOTLIZIYDIINALSOS 0N ol e SL0Z'30°62 pR1eQ : 6£8.L60719 ["ON 901ApY yojedsi()

HYMLYd M

bl 9z B0 I

19 i1 04 9% HO LA 218 m.ﬁn E£EYBOG)
{rJ ir) ™ i (%) Tvaw) (vdA]
(Bay)
- I isoy.

1® NAD (£) NAD (Z) NAD (LINAD  Pusg |\ sIn SA  ONjED

SANAGA BTG I1IOW

1255t - (suoLhyBiap (o), L : 9099 W15},
WL ! A7y # 1d 0983 2802 SI FA 0D0GIX000EXLL BGLE06)  SZLR/CO00 g
seessuswmentv sty N
eesmenrenes £IUROD) wa WIRLLNG IS £ 90 05€3 2902 SI 1 0008%0052X€9 950C06L  21IBICOOVE ¥ ST
WINL/ MISTY £ 48 0SER 2907 S1 z 00L6%01 ZX05 6518061 GLIBLEGOME €
b eesaaeinses e s O] URIIRTD WIRL / STy ) 48 08€3 2907 §) \ 00EOXO00ZXOE  009PO6L  OLIRIE00VL 2
4 150 WIML / STV / ¥Y 08€3 2902 SI 1 000ZIX000ZXEE CEVB0BL  6O/8LE00¥L
TUTES ypansF eI ) 1En L i
BSUIeay P (E}ana)d {xmxL) oN
SHIGWNN HOLVE BUIliN 4O 9pow  apri0 §o ON (wwozg 15€3 ONOS/dW IS
05100 B0 0680 OLE0D  0S0Y 0 0BLG0 DOEd0  CONE L BomLD TEPEOBE
OyL0’0  OSEOD  OREGO QLGB0 0OVO'D  OESZ0  OSLO0  DEZ00 009Th  OORLO 6518061
05100 06800 0BLCO0  0OPO  0I9T0 00200  OSZ0'0  0OSZTL  0OLLD 9619061

a510'0 Gov0°0 osrrg  00vo 00e0°0 O6LE'C 0000 0400 008t 0081°0 Q0061
02100 ov£Q0 0560 880 09200 g9 0TOD  0520°0 £89te’L 05810 9508061
Yell %A %UN 32 %I %is %S Yod YU %2 ON 3923

SisKieuy sjpe

] { SLNIWIHINDIY NOILYDIJIDILS H0 STVLI]
HOS 0T - TH0T S) OL ¥34Tu SSvAY) ‘sedueinio) s pue Bunjoy prepuels of suuojuesy panddng jprstew ay ) Japo 4269 1suiebe petenpul ST 5I8 £ZZES00000 VIND DN 95USINT SYEW UoNEIIEY SiF U PIURUCD
uopadsul pue Bugea | Jo SIS 21 ylm SIURMLEITE L) PI(S3] se 1anpaxt ay) jo saipredond [eoweyssy pue vonisodwos [eourns eyl CLLOZ - ZE0Z S1 01 SUUOIOD Ain) MOj90 PRQUOSSD SMENSIew T JEY) PRIIAD S| j

310095 [3n S75[e6UEE QYO NIVH HVOVN AHLUNAVAVY NOILVSINYDA0 ONLLTNUVIN TvHINTS SUOTYONYE WHM - 0L
91e1d Wd 39nPoid] 6L07°20°20 "usaa_ LZ6ELE T ON Sjeagiiag 18e1
93315 IVaNLONELS JSNIL HOIH NV WNIA3W a31108 LOH © J03 sjeapiiey 150]

ANOLYHOSYT TONINOD CNY HO¥VISIY N
Jof (VHSIQO) 110692 - VIIHNNOY &
/ | INYTd 79318 v1aMnoy
z o) ey

oEs | QILUNTT YIGNT 0 ALRIOHLNY 13318 )
» | >

-



SUE TR TR e T AR T e -

iEd [991S RI9RIN0Y

LE6YPE0TLLZRIODAILSOE ON vefiem 6102'90'6Z P10 GEBL60Z14 T"ON 3214y yaeds)

qe o9y’ nov
" MYMLYd ¥
A .
e e S LT,
* \@ - \\__.W\(
EN qu..
Y, B 18 an e
e I ._T.:u
& ) B .4_«..\
N ,u...w..u......,.i #
St

LRy ST LM Py R 1114

-tvrv-o:—..-.......{-...-.'....:.DZ ﬁﬂ.ﬂdﬂé

wotedy E_sﬁ_ muagpel 1m0k Wd-99-4H1-408 - TLNOY SSII0Ud 1 e

W0 8z ¥ I8¢
MO ag azs' 162 961806

0 i1 2 zee
pis] 0f €18 9/ 990F06L

’ »o 9z 228 zat
MO az vzs gee  GELG08L

N0 £z z6y Loy
MO 17 109 g5y 0DEYOSL

. G D ir i} Y (vaw) (vdn)

(Bay)
1o 1881

12 NAD () NAD (ZhAD () NAD  pucd 3 s10 SA TONISED

MUVA TYHLNZD SHOTVONVE WHM oL

910095 [eany eloebueg gvou NIV SYOYN AHLUNWYAYY NOLLYSINYSNO ONLLT

126€.5 +ON 2jeIgie] 199l

a1eid Wd J19Npeld _ GLOZ 202 ‘PR

3518 TYdniondls TUSNIL HOIR QNY WNIOIW 037710 1O : i0d sjedypie] 199l .

B

wvs up

L4

AYOLVHOSV110UINOD GNV Ho¥vas3y
(VHSIQO) 110691 - VIINHNOY
LNV Td 133LS VIaNEN0Y

gz DN VIONI 40 ALINOHLAY 13318 o

© ne s T -
- - - T



BANGALORE INSPECTION & TESTING AGENCY
# 275, 5th Cross, 9th Main, 2nd Block, HMT Layout,
Vidyaranyapura, Bangalore - 560 097.

E-mail td : bitasrk275@gmail.com

Phore : 086-4130218%
Mobile : 94482 72694

B

ULTRASONIC INSPECTION REPORT

ReportNo. <613

Date : 2.0+ O 222

AS PBF cereererrenrevrerrevererere s srsnians

B -5 ¢ W S

For Bangalore Ins
Rt J‘ V8K E ar
K poy

TLH-MT, PT, O & VT
BANGALORE INSPECTION &

TESTING, 'ﬁai”“ BANGALORE— J

CLENT =~} M%

Clent ML Oeted D duidie), Nelwmegadin,
Project
Inspection Site/Date (WYY} DHe a2 Do)
2.8 UsMmoo IS:Ne: 17095088 .| Black W 2,160
Equipment |3. GE USM36a -S.No. 2231a Reference -
Used & Modsonic Arjun 30 Tt IS No: AJ.0146 - 8150 [_Sensitivity
SRR RN AR e 26/ wode,
[ | Bk srne trmal trve [sommiee | oo
P ScreenRange | O — | Jbwy J
Couplant Used | wefer / @irrareess ggﬁﬁ?t?on Qoo 'Il-"rz:;tment
Sl.No) Description Qty. Observation & Rémarks
Mg Plplee) -
D
9 %MMMXQ_“QX\QJDQ(}MM\Q | N ﬁ
Weed-nm) Aqm%?&&ﬁ“ﬁ | gc_CLW\&c)LQN’-lN
LP- 0S4 o o g‘.\ﬁn\:&im\\D—iM‘l
2] gomuths 1300 X 1290 In shexed
Heod nop B 322307
U7 062 Accepred
020 o X oo MWLy i No -
3] Somm’ A 200 . Ro -
Hreak oL 842518 Jo¥
uT— P+ - o
W : Mg |4
‘5“) M e D000 R 12,000
Ve ok o) KA 229 01 - Ao
T — 63 -2 —
Inspection carried out in the presence ofp}‘\)”v oy A w voareans

ﬁfblk&‘smndards

ign & Testing Agency




..:zu\_.h\, JI@DAL STEEL & POWER LIMI@ED | _

Works:Chhendipada Road. SH- 63, ARPo : Tindal Nagar, Dist : Angud (ODISHAR7SH 11 INDIA

, Email:gelab.pnves angul.jspl.com
STEEL & POWER Registered Office:Past box No. 6.0 P Jindaf Marg . Tisae (1aryana)
. .ﬁr Corporate Oflice cfinda) Center. ) 2 Bhikaji Cama Palace. New Delhi -F10066 INDIA

» Phone No.:-(06761) 253 191-95: Fax -06701 -254 14144

$ML 0005828985 /
TEST CERTIFICATE FOR HOT ROLLED MEDIUM AND HIGH TENSILE STRUCTURAL STEEL

Test Certificate No. Qcacmumwmux 0//\ Date : NF:m.noﬂw\
To. M/ JSW SEVERFILLD STRUCTURES LTD. BELLARY Page | of |
NEAR 10 MT GATE BESIDE JSW CEMENT LTD-IL BELLARY PIN-583275Karnataka
We Ceriify that the material described below fully conforms to IS 2062 : 2011. Chemical compositi i perties o i
e Wi : : . 3 10 1 2UDs - Lhen position and mechanical properties of the product as tested in

wmwm_“.mwnzwm_.s_.__ﬁ.ﬂﬁ %%ﬁﬂn of testing and inspection contained in the BIS certification marks licence No. ngr-cccm%mowwm are as indicated below
_ (PLEASE REFER TO IS 2062:2011 FOR DETAILS OF SPECIFICATION REQUIREMENT) Supply Condition:AS ROLLED
_ TEST RESULTS Deoxidation : Fully Killed
" Process of Manufacture : EAF->LRF->CCM->RHF->Hat rolling
| (EAF - Elecine Ar¢ Fumnace / LRF: Ladle Refining Furnace £ VD . Vaccum Degassing / CCM : Continuous Casling Machine/ RHF : Re-1leating Furnace) Ut Om Qe.
. - -
| z_m_n_..mm_. Grade : 152062 E350 _w_w\mxn.n Dimension -Thickness x Width x Length : 70.00mm_x 2500mm x 12000mm
| Neat No vﬁmmn Jw‘o_._fc_, M1 Chemical Analysis . Mechanical Properties
_ No | Pes, ’
m L/B] %C [%Mnl %S | %P | %S | %Al | %Cu f %V [ %Nb | %Ti [2sMo] %ni | %8 | wer | N2 CE Y5 | UTS |%EL* [ Bend Test Impact Valwe atg))
| | ppm Mpa_ | Mpo MandDiad I L0 | m ]| ave Tremp 9] Orien
| ANO23.06A8 1 | 16500[L 045 1,45 10,0040 0.020 o...wac 0.025] 0.004 ] 0.026 | 0.036 ] 0.003 0.006 [0.0004[ 0.110| 49 ! 043 | 367 | ss6 | 30 266 | 201 | 285 [ 259.00] 25 L
| ADT023/06A0 i P | kP . T ]| se2 | 30 266 | 241 | 255 [25000] 25 I.
| Sub Tota) { 1 ]16.508 ( 1 & ' o v C { ¢

G Toul 1| 16.500 )
Remarks :

_.,_.ﬂﬁ,m.ﬁ z,oiucoa.ﬁ .
N.&_&mﬂw __mwm._wmmmmwmawqu%mwwmmmnwo__
3.TDC reference;STD ) . e e

4.Orientation of Sample: Tensile and Bend is Transverse to the rolling direction. ACCEPTED

. PO zoonsomm | —&
- &_R:;h 4 _

Guahty
ses L ave e

The above material supplied conforms to be specified dimenasions and tolerances as per specifications and !
as per mutually agreed Technical delivery condilions.

LE fhem Desc HR PLATES PG 1161957 DATED 5 64 2005 OR PO MO 1101875 DATED 0904 2019 LC Remarks CTP, ANYWHERE IN INDIANCOTERMS 2060

LC Defals Drawn Under LE NO O34T 00410 Dred 200 (4 2019 itsund by KICIBANK LTD, IOIC)HCEKTRE. 163 HT PAREKH MARG BACKDAY RECLAMATION CHURCHGATE.MUMBAL HOU20M S INDES

Purchase Order No. & Darte: 1101867 01.05.2019

ice No: 61867241 Prepared by SANGRAM_APLATF. AT
%Mmﬁtﬂ.»m% _mw. ._mz~m> w3398 Preparation Date :29.05.2019 07:19:30 o a» ,M
* Gauge Length: 5.65(S0)1/2 Printing Date 29.05.2019 & Time 07:21:28 H Q«a_ﬂ Toitersed Sigmators

X .dwa__rZOEE-O\»%OQTNQr ) v = QAIQC PlateMill
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